
 

Approve Deny Signatures Date 

X   
Stephanie Conrad / Environmental Engineering Specialist September 12, 2025 

X  
 

Mahbuba Iasmin, Ph.D. P.E. / Environmental Engineering Manager October 3, 2025 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0022331 

Facility Type Municipal APS ID 1122769 

Major / Minor Major Authorization ID 1501484 

a 
Applicant and Facility Information 

a 

Applicant Name West Elizabeth Sanitary Authority  Facility Name West Elizabeth STP  

Applicant Address 125 Lower First Street   Facility Address 125 Lower First Street   

 West Elizabeth, PA 15088   West Elizabeth, PA 15088  

Applicant Contact Joyce Bucy  Facility Contact Mike Babjak  

Applicant Phone (412) 384-2322  Facility Phone (412) 384-2322  

Client ID 258584  Site ID 246407  

Ch 94 Load Status Not Overloaded  Municipality West Elizabeth Borough  

Connection Status No Limitations  County Allegheny  

Date Application Received October 2, 2024  EPA Waived? No  

Date Application Accepted October 3, 2024  If No, Reason Major Facility  

  

Purpose of Application Application for renewal of an NPDES Permit for treated sewage  

a 

 

Summary of Review 

West Elizabeth Sanitary Authority has applied for a renewal of NPDES Permit No. PA0022331. PA0022331 was previously 
issued by the Pennsylvania Department of Environmental Protection (DEP) on March 3, 2020. The permit expired on March 
31, 2025. A renewal application was submitted in a timely manner, so the permit was granted an administrative extension.  
 
Sewage from this facility is treated by sequencing batch reactors, UV disinfection, and post treatment aeration. The facility 
discharges to the Monongahela River, which is classified as a Warm Water Fishery (WWF) in State Water Shed 19-C.  
 
Biosolids generated at this facility are treated by aerobic digestion and disposed of in the Clairton Municipal Authority.  
 
West Elizabeth Sanitary Authority is currently enrolled in and will continue to use eDMR.  
 
The applicant has complied with Act 14 Notifications with a letter dated August 27, 2024, and sent to West Elizabeth 
Borough as well as a letter dated September 25, 2024 and sent to Allegheny County.  
 
The following changes have been made since the last permit:  

• A weekly average mass load limit for ammonia-nitrogen was added to the permit in accordance with the SOPs. 

• Average monthly mass loading and weekly average concentration limits for CBOD5 and ammonia-nitrogen, the 
weekly average mass loading limit for CBOD5, and the weekly average mass loading limit for total suspended solids 
have all been reduced to be consistent with DEP’s rounding guidance. 

• Monthly E. coli monitoring has been added in accordance with the SOPs. 

• Quarterly PFAS monitoring has been added in accordance with the SOPs. 

• Total dissolved solids limits have been added in accordance with 25 PA Code Section 95.10.  

• Total Zinc limits have been added based on new modeling.  



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP  
 
 

2 

Summary of Review 

• The WET test TIWC and dilution series has changed.  
 
 
Anti-Backsliding  
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 
based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second situation 
addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard or water quality standard.  
 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except 

as provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, 

standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the 

previous permit (unless the circumstances on which the previous permit was based have materially and substantially 

changed since the time the permit was issued and would constitute cause for permit modification or revocation and 

reissuance under §122.62).  (2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of 

the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent guidelines promulgated under 

section 304(b) subsequent to the original issuance of such permit, to contain effluent limitations which are less 

stringent than the comparable effluent limitations in the previous permit. 

 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.06  

 Latitude 40º 16' 30.5"  Longitude -79º 52' 21.8"  

 Quad Name MCKEESPORT  Quad Code 1607  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Monongahela River (WWF)  Stream Code 37185  

 NHD Com ID 99408532  RMI 23.02  

 Drainage Area 5340  Yield (cfs/mi2) 0.102  

 Q7-10 Flow (cfs) 500  Q7-10 Basis U.S. Army Corp of Engineers  

 Elevation (ft)  726.9  Slope (ft/ft) 
 
  

 Watershed No. 19-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired (Fish Consumption)  

 Cause(s) of Impairment Polychlorinated Biphenyls (PCBs)  

 Source(s) of Impairment Source Unknown  

 TMDL Status Final (4/9/2001)  Name Monongahela River TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake PA American Water Co. Pittsburgh  

 PWS Waters Monongahela River   Flow at Intake (MGD) 69.0  

 PWS RMI 4.63  Distance from Outfall (mi) 18.49  
 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP  
 
 

4 

 
Treatment Facility Summary 

a 

Treatment Facility Name: W Elizabeth STP 
 

WQM Permit No. Issuance Date Purpose 

0270411 May 8, 1970 Permit approving the construction of an 0.15 MGD extended aeration 
sewage treatment plant including installation of:  

• One (1) aerated, mechanical grit removal chamber 

• One (1) 1” bypass bar screen 

• One (1) 0.375 MGD comminutor 

• Two (2) 77,800 extended aeration treatment tanks 

• Two (2) 21,600-gallon secondary clarifiers 

• Liquid chlorination 

• One (1) 6,350-gallon chlorine contact tank 

• One (1) 5,675- gallon aerobic sludge holding tank 
0274425 November 27, 1974 Permit approving construction to expand the existing plant to 0.5 

MGD. Construction including:  

• Expansion of the grit removal chamber 

• Installation of one (1) 1” bar screen  

• Installation of one (1) 1.1 MGD comminutor 

• Installation of Two (2) 17,800-gallon and one (1) 11,250-
gallon extended aeration treatment tank 

• Installation of two (2) 2,560-gallon chlorine contact tanks 

• Installation of two (2) 15,884-gallon and one (1) 10,128-
gallon secondary clarifiers  

• One (1)  880 cubic foot sludge storage tank 

0298402 April 2, 1998 - 
0215416 October 18, 2015 Permit issued by PA DEP to West Elizabeth Sanitary Authority 

approving a plant expansion to a design flow of 1.06 MGD including 
installation of: 

• A three-tank sequencing batch reactor  

• One (1) 3750 gpm grinder pump 

• One (1) back-up manually cleaned bar screen 

• A Programmable Logic Controller (PLC) system for plant 
operation 

• Two (2) aerated sludge digesters  

• Sludge pumps 

• Five (5) 550 SCFM blowers 

• One (1) 3610 gpm Trojan UV3000 UV disinfection system 

• One (1) diesel gas powered back-up generator 

• One (1) new outfall endwall structure  

• 18-inch outfall sewer 

• Rip Rap apron from outfall to the river 
 

Additionally, demolition of the fourth street pump station, and three 
extended aeration basins were approved by this permit.  

0215416 January 3, 2025 Permit issued by PADEP to West Elizabeth Sanitary Authority 
approving plant upgrades including:  

• Replacement of the existing manually cleaned bar screen 

• Installation of an additional Duperon dual auger grinder pump  

• Lining and repairs to the concrete DBR tanks 

• Installation of additional grating and railings 
 

A 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP  
 
 

5 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration UV disinfection 0.327 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.06 1,395 Not Overloaded Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance: Since the last permit was issued, WQM Permit No. 0215416 A-1 approved minor 
maintenance actions at the plant.  
 
Other Comments:       

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

6 

 
Compliance History 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

7  



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

8 

Compliance History 

 

 
DMR Data for Outfall 001 (from May 1, 2024 to April 30, 2025) 

 
Parameter APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 

             Flow (MGD) 
Average Monthly 0.7089 0.3907 0.678 0.374 0.4032 0.3771 0.2956 0.3341 0.3599 0.3369 0.3769 0.6134 

Flow (MGD) 
Daily Maximum 2.3332 0.4809 1.634 1.091 0.6478 0.6407 0.4114 0.5482 0.9074 0.5399 0.4801 1.7379 

pH (S.U.) 
Instantaneous 
Minimum 6.97 6.89 6.87 6.87 6.91 6.88 6.92 6.91 6.98 6.94 6.99 6.94 

pH (S.U.) 
Instantaneous 
Maximum 7.08 7.03 7.03 7.04 7.09 7.1 7.09 7.09 7.11 7.11 7.13 7.07 

DO (mg/L) 
Instantaneous 
Minimum 6.81 6.73 6.79 6.73 6.54 6.62 6.65 6.44 6.42 6.31 6.52 6.31 

CBOD5 (lbs/day) 
Average Monthly 17 9 15 10 11 9 8 8 9 9 9 12 

CBOD5 (lbs/day) 
Weekly Average 26 10 19 12 12 12 7 9 11 11 10 15 

CBOD5 (mg/L) 
Average Monthly 4.0 3.0 3.0 4.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 

CBOD5 (mg/L) 
Weekly Average 5.0 3.0 3.0 4.0 4.0 3.0 3.0 3.0 4.0 4.0 3.0 3.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average Monthly 272 164 196 135 107 90 76 61 70 81 115 86 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 715 205 497 229 235 265 161 103 105 148 241 129 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average Monthly 52 52 37 46 33 29 30 24 25 29 37 22 

TSS (lbs/day) 
Average Monthly 18 10 19 19 15 9 8 9 10 9 10 12 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

9 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average Monthly 141 69 162 112 66 49 77 53 108 147 198 126 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 295 127 653 181 150 84 199 102 153 405 682 548 

TSS (lbs/day) 
Weekly Average 34 13 27 27 24 12 8 11 13 11 13 15 

TSS (mg/L) 
Average Monthly 4.0 3.0 4.0 6.0 5.0 3.0 3.0 3.0 3.0 3.0 3.0 3.0 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average Monthly 29 22 26 38 21 16 30 21 38 51 63 33 

TSS (mg/L) 
Weekly Average 6.0 4.0 5.0 10.0 8.0 3.0 4.0 4.0 5.0 3.0 4.0 3.0 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 5558 3947 6239 3772 3126 2921 2894 2401 3039 2944 3196 3282 

Total Dissolved Solids 
(lbs/day) 
Daily Maximum 12186 4165 10996 5030 3621 3534 3363 2823 3862 4413 3847 4801 

Total Dissolved Solids 
(mg/L) 
Average Monthly 1103 1255 1225 1264 920 1006 1199 918 1066 1020 1044 808 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 1240 1290 1380 1690 1040 1420 1420 1120 1320 1200 1150 1200 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 8.0 4.0 1.0 1.0 2.0 1.0 1.0 1.0 1.0 1.0 1.0 1.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 49 29.0 5.0 1.0 29 1.0 1.0 1.0 2.0 1.0 1.0 6.0 

UV Transmittance (%) 
Daily Minimum 91 91 91 91 91 91 91 91 91 91 91 91 

Total Nitrogen (mg/L) 
Daily Maximum  1.95   40.3   1.04   1.07  
Ammonia (lbs/day) 
Average Monthly 3 1 2 3 3 7 0.4 0.3 1 0.3 0.3 0.5 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

10 

Ammonia (mg/L) 
Average Monthly 0.82 0.31 0.32 0.91 0.88 2.31 0.15 0.12 0.36 0.1 0.1 0.13 

Ammonia (mg/L) 
Weekly Average 1.53 0.58 0.47 1.76 1.35 3.11 0.17 0.13 0.79 0.1 0.1 0.2 

Total Phosphorus 
(mg/L) 
Daily Maximum  1.63   2.42   2.38   1.99  

 



NPDES Permit Fact Sheet NPDES Permit No. PA0022331 
West Elizabeth STP 

 

11 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 1.06 

Latitude 40º 16' 30.50"  Longitude -79º 52' 21.80" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations (TBELs)  
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

Flow (MGD)  Report Average Monthly - 92a.27, 92a.61 

CBOD5 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

3*0 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

Total Residual 
Chlorine 

0.5 Average Monthly - 92a.48(b)(2) 

Ammonia-Nitrogen  25 Average Monthly  - BPJ 

Dissolved Oxygen  4.0 Min - BPJ 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Total Nitrogen  Report Average Monthly - 92a.61 

Total Phosphorus Report Average Monthly - 92a.61 

Fecal Coliform  
(5/1 – 9/30) 

200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 

1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 

2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 

10,000 / 100 ml IMAX - 92a.47(a)(5) 

 
Best Professional Judgment (BPJ) Limitations 
 
A Dissolved Oxygen minimum limitation of 4.0 mg/L will be imposed based on the standard in 25 PA Code §93 and best 
professional judgement.  
 
Water Quality-Based Limitations (WQBELs) 
 
 
WQM 7.0 Water Quality Modeling  
 
Pursuant to EPA’s approval of Pennsylvania’s 2017 Triennial Review of Water Quality Standards and corresponding 
regulatory changes published in the Pennsylvania Bulletin on July 11, 2020, new water quality criteria for ammonia-
nitrogen apply to waters of the commonwealth. Therefore, conventional WQBELs for outfall 001 are being re-evaluated 
during this renewal.  
 
DEP’s WQM 7.0 version 1.1 model is a Microsoft Access Program used for sewage dischargers to determine whether 
TBELs are sufficient to meet in-stream water quality criteria for ammonia-nitrogen, carbonaceous biochemical oxygen 
demand (CBOD5), and dissolved oxygen (DO). To accomplish this, the model simultaneously simulates mixing and 
degradation of ammonia-nitrogen and mixing and consumption of DO through CBOD5 and ammonia-nitrogen degradation. 